PRODUCT
INSTRUCTIONS

TABLE SET



TABLE SET

TABLE OF CONTENTS
UPRIGHT INSTRUCTIONS ..., 2
SHELF e 6
OVERHEAD LIGHTING KIT...cooviiiiiiiiiiiiiiiiii, 10
7 FLEXON UPRIGHTS.....cooiiiiiie e, 14
ROLLER BAR ASSEMBLY......ccoiiiiiiiiiiiiiiiii, 19
BIN RAIL. ... 22




T T CI T T T T T T T T I I T I

7
=
O
—
DS
kLl

o B
_.r__|
= =
[ o [
<<

-z
Q
(@ <
a
—




TABLE SET
UPRIGHT INSTRUCTIONS

PROVIDED HARDWARE
3 UPRIGHTS 2 UPRIGHTS
1. iﬁ"; #8 SELF DRILLING SCREW  QTY 6 QTY 4
2 1/4 INCH ID WASHER QTY 6 QTY 4
3. QTY 6 QTY 4
4. QTY 6 QTY 4

NECESSARY TOOLS

Drill or impact driver with #2 Phillips head
7/16 wrench or socket



TABLE SET

UPRIGHT INSTRUCTIONS

STEP 1: ATTACHING UPRIGHT

1. With upright facing forward, align holes in upright with holes in bench.

2. Slide carriage bolt through from the back.
3. Place washer over the protruding bolt.

4. Thread nut onto bolt. Using 7/16 wrench tighten till "hand tight"

5. Repeat steps 1-4 till all uprights are in place.

UPRIGHT
SLOTS FACING

FORWARD—~__ |

33—t
-

A
2

N



TABLE SET

UPRIGHT INSTRUCTIONS

STEP 2: ATTACHING TOP CHANNEL

1. Place top channel onto top of uprights.

2. one upright at a time line up holes in top channel with upright.
3. Secure with self drilling screws using a #2 philips

4. Repeat 2 and 3 untill all screws have been secured.

TOP CHANMEL
FLAT ON TOP

________________

————————

STEP 3: TIGHTEN

1. Once the top channel has been secured, go back and tighten the upright bolts.
2. Now that this is complete move the table to its final position.
3. Your table is now ready for your chosen accesories to be added.




TABLE SET
SHELF INSTRUCTIONS




TABLE SET
SHELF INSTRUCTIONS
COMPONENTS

ey

SHELF BRACKET LEFT SHELF BRACKET RIGHT SHELF
QTY 1/SHELF QTY 1/SHELF QTY 1/SHELF

PROVIDED HARDWARE

#8 SELF DRILLING SCREW ~ QTY 6 QTY 4

NECESSARY TOOLS

Drill or impact driver with #2 Phillips head



TABLE SET
SHELF INSTRUCTIONS

ASSEMBLY

1. Place shelf bracket under shelf
2. Line up hols in bracket with the ones in the shelf
3. Secure with self drilling screws

—

—

Fl

-

SHELF BRACKET
LEFT

SHELF BRACKET

RIGHTX

S e
o




TABLE SET
SHELF INSTRUCTIONS

INSTALLATION
po—
N T N\
lozrar
1
3 i i i

To install shelf tilt and slide top hook into desired notch while
pressing inward hinge the shelf down. When flat ensure that all
hooks have slid completely into the notch.



TABLE SET
OVERHEAD LIGHTING INSTRUCTIONS




TABLE SET
OVERHEAD LIGHTING INSTRUCTIONS

COMPONENTS \

LIGHT BAR LIGHT BAR LIGHT BAR

ARM-LEFT ARM-CENTER ARM-RIGHT LIGQI-_lrL?AR

QTY 1 QTY 1 QTY 1
PROVIDED HARDWARE
2 UPRIGHTS 3 UPRIGHTS
1. #8 SELF DRILLING SCREW QTY 4 QTY 6
NECESSARY TOOLS

Drill or impact driver with #2 Phillips head



TABLE SET

OVERHEAD LIGHTING INSTRUCTIONS

ASSEMBLY

1. Slide light bar into the left arm

2. Line up holes in the arm with the ones in the bar.

3. Secure with self drilling screws.

4. Repeat for the right arm.

5. If your bench has a third upright, ling up the holes in the center of the light bar
with those in the center arm

6. Secure with self drilling screws.

LIGHT BAR ARM
LEFT
S
d‘b

LIGHT BAR ARM
CENTER

LIGHT BAR ASSEMBLY

Eao
S
ey
R
=
S
S
o
=0

LIGHT BAR ARM
; RIGHT
I Z
1




TABLE SET

OVERHEAD LIGHTING INSTRUCTIONS
INSTALLATION

N_’ | 5“\1\

] bt

i e |

Place hooks into slots and slide down, ensuring full engagement of hooks.



(Jp
-
- -
_IG
T = =
W O
EU
- =
0o
<g

= >}
LL
d
LL
™~




TABLE SET
7 FLEX ON UPRIGHTS

COMPONENTS

E 7 FLEX MOUNT PLATE QTY 1

)

/ FLEX MOUNT CLAMP QTY 1

-
\ ®

7 FLEX QTY 1




TABLE SET
7 FLEX ON UPRIGHTS

PROVIDED HARDWARE
3/8 HEX HEAD BOLT QTY 2
3/8 WASHER QTY 2
38/ NUT QTY 2
1/4-20 PHILLIPS HEAD QTY 1

BOLT (PRE-INSTALLED)

NECESSARY TOOLS

Drill or impact driver with #2 Phillips head
(2) 9/16" wrenches or rachets



TABLE SET
7 FLEX ON UPRIGHTS

ASSEMBLY DIAGRAM

B
A




TABLE SET

7 FLEX ON UPRIGHTS
INSTALLATION

1. Place mount clamp around back of upright.

2. Hook the mount plate into the front of the upright.

3. Align the bolt in the mount clamp with the threaded hole in the mount plate.

4. Thread the 1/4 -20 in untill it is tight.

5. To mount the 7 flex align holes in mount bracket with the holes in the mount plate.
6. Slide 3/8 bolt through placing a washer and nut on the back side.

—
!EEEEH

— i ————J

_E' -
U
]E
!
U
U

DETAIL D

llEEEé-n_r—nEr?_-n}?EEa

]
1l ¥
L]
DETAIL i =*
5 DETAIL C




TABLE SET
ROLLER BAR ASSEMBLY




TABLE SET
ROLLER BAR ASSEMBLY

COMPONENTS

ROLLER BAR BRACKET LEFT QTY 1

ROLLER BAR BRACKET RIGHT QTY 1

ROLLER BAR QTY 1



TABLE SET
ROLLER BAR ASSEMBLY
INSTALLATION

1. Hook the roller bar brackets onto the upright left and right,
making sure they are on the same level.
2. Slip the notches of the roller bar over the brackets.

DETAILE




TABLE SET
BIN RAIL




TABLE SET

BIN RAIL

INSTALLATION

1. Insert the bin rail into the slots on the upright, ensuring even height on both sides
2. Slide down on rail to ensure full engagement of the hooks before attaching
any bins to the bin rail.

E ]




TABLE SET
POWERSTRIP BAR




POWERSTRIP BAR
INSTALLATION

1. Insert the powerstrip into the slots on the upright, ensuring even height on both sides
2. Slide down on rail to ensure full engagement of the hooks before attaching
any bins to the powerstrip.

WXJE}%




For any questions or concerns contact us

(866) 612 -7312
info@onepointesolutions.com
1112 Swenson Blvd.
Elgin, Texas 78621



